
Water,
Sanitation, and
Shelter Equipment

For
Emergencies
and Longer
Term Use

I
Information on the
purpose, development
and use of the Oxfam
Packs

H
Humanitarian
Department





APRIL 2000



Oxfam is a partnership of people committed to
relieve poverty, distress, and suffering in any
part of the world.

We believe in the essential dignity of people
and in their capacity to overcome the problems
they face, whether they stem from natural,
social, political, or economic conditions.

For further information, contact

Humanitarian Department
Oxfam (GB)
274 Banbury Road, Oxford OX2 7DZ, UK
Telephone 0044 (0)1865 312135,   Fax 312224



2

Contents

DEVELOPMENT AND USE OF OXFAM WATER AND
SANITATION EQUIPMENT PACKAGES   3
[...]
trucking bladder tank for use in water transport, 10m³ bladder tank for
static water storage and 30m³ onion tank for water treatment and
storage. This equipment can rapidly deployed, then dismantled and
moved to other locations and is best used to provide a start up



12

package in the absence of a detailed assessment and where affected
populations are likely to be highly mobile. The relatively higher
equipment costs and lack of suitability for anything other than short
term water supply, means that the deployment of the “rapid response
kits” should be used only where appropriate.

Oxfam code Description Cost (£)
T11 11m3 tank steels, liner, roof 1300
T45L/R/S 45m3 Tank liner, roof and steels 2260
T70L/R/S 70m3 Tank liner, roof and steels 2760
T95L/R/S 95m3 Tank liner, roof and steels 3050
TBT10 10m3 bladder PVC Tank 1200
TRR30 30m3 Onion PVC Tank 2100
TRT6 6m3 Trucking Bladder PVC Tank 1000



                                                                              13



14

Water Distribution Pack (light blue manual)
Covering layflat, PVC, and PE pipe kits

This Pack consists of pipes and fittings necessary for transporting
water from source to storage and/or from storage to users.  It contains
500 metres of 90mm diameter UPVC pipe, with joints.  The Pack
includes coils of 63mm PE pipe, used for connection between the
main 90mm pipe and water-distribution stands, which are provided
ready for assembly with water-saving taps.  The 63mm pipe coming in
coils, can be quickly rolled out and left on the ground surface and as it
does not need to be buried in the short term, it lends itself to use as a
water main, but with less capacity than the 90mm UPVC pipe which
needs to be buried.  All the necessary fittings for connections are
included.  More or less piping can be ordered, according to the site
requirements.

Distribution kits consist of tapstands complete with 6 outlets using
water saving Talflo taps, which are provided with end caps to convert
these to 4 outlets if required. These are also designed to be able to
be split into two sections and with purchase of further fittings can be
converted to 2 or 3 outlet tapstands.

Layflat hose is the pipe most recently used in its emergency response
and is included in distribution/layflat rapid fittings kit.  75mm diameter
layflat hose (fire hose) is provided in the kit, which is compact, easily
transported and quickly laid out, though is only suitable for short term
use, as the pipe is not as strong as rigid wall pipe systems, it has
higher head losses and cannot be buried in trenches. Thus the DLR
kit should usually only be considered for use with the rapid response
bladder and onion tanks. The distribution adaptation kit provides a
range of fittings to enable connection into MSF standard fittings,
ICRC/IFRC standard fittings and to connect to 4” pipework.

Finally a range of specifications have been put together for larger
pipe sizes in the event that population size and concentration demand
this. These kits are not stocked but can be quickly ordered if required.



                                                                              15

Oxfam code Description Cost (£)
DA Distribution Adaptation Kit   480
DF2 63mm ∅ Distribution Fittings Kit   274
DF3 90mm ∅ Distribution Fittings Kit   660
DLR Distribution Layflat/Rapid Fittings Kit 1,600
DMU3 90mm ∅ (OD) uPVC Distribution    875

Main Kit, 500m
DPP2 63mm ∅ (OD) PE Distribution Pipe     60
DS-1 Distribution Tapstand (1" galvanised pipe)   165

The following kits are not Oxfam Stock Items but can be ordered if
required
DFU4 110mm ∅ (OD) Distribution Fittings Kit   675

for HEP3O and uPVC pipe
DFU6 160mm ∅ (OD) Distribution Fittings Kit 1,160

for HEP3O and uPVC pipe
DMP3 90mm ∅ (OD) PE Distribution Main Kit, 

500m in coils
DMU4 110mm ∅ (OD) Hep3O Distribution Main 2,775

Kit, 500m
DMU6 160mm ∅(OD) Hep3O Distribution Main 3,000

Kit, 500m



16



                                                                              17

Water Pumping Pack (red manual)
Covering 2” and 4” centrifugal suction pumps

The Water Pumping equipment offer a range of three heavy-duty self-
priming centrifugal pumps close-coupled to reliable and economical
diesel engines, P2 for lower flows, P4 for high flows and P4H for high
flows at higher heads.  A lighter petrol driven pump, PR2 is also
available for carrying on water trucks or other mobile uses.  Sufficient
hose and fittings are included to enable the pumps to be used either
singly or in combinations for pumping water in a wide variety of
situations.  It is necessary to select the right number and combination
of pumps for a given situation.  These pumps are intended for
immediate use in emergency situations.  They are not necessarily the
best solution for longer-term pumping needs.

Although the suction pumps are intended primarily for pumping clean
water, they will pump relatively turbid water with no problems in the
short term.  They are not, however, intended for use as trash or
sludge pumps.

The following information on pumping capacities is provided for
guidance only. Detailed information provided in the pumping manual
should be consulted.
P2: 9 litres/sec at 10m total head or 3.6 litres/sec at 20m total head
(3300rpm)
PR2: 7 litres/sec at 10m total head or 3.9 litres/sec at 20m total head
(3600rpm)
P4: 28 litres/sec at 10m total head or 19 litres/sec at 20m total head
(2250rpm)
P4H: 30 litres/sec at 40m total head or 22 litres/sec at 50m total head
(2200rpm)

The engines and pumps are supplied with the necessary pipe
connections and spare parts for 6,000 hours’ running. Additional kits
for major repair/overhaul are also available.



18

Oxfam code Description Cost (£)
P2-ALLI 2" Atalanta Diesel 2400
PR2-ALBS 2" Pumpsets, Petrol, Lightweight 475
P4-ALLI 4" Pumpsets Diesel 3650
P4H-GRLI 4" Pumpset Kit, high head 6250
PF Pump Fittings Kit  80



                                                                              19

Water Filtration Pack (green manual)
Covering roughing and slow sand filtration

Oxfam uses two basic types of filtration process for treatment of
physically and microbiologically contaminated (surface) water:
1. Water (surface) with high physical contamination (which often

have high microbiological contamination too), needs to be treated
using roughing filters prior to being treated by slow sand filters.
Thus the primary function of roughing filters is to reduce physical
contamination – though they do also have a limited ability to
reduce microbiological contamination.

2. Water (surface) with low physical contamination but with high
microbiological contamination can be treated using slow sand
filters alone. Thus the primary function of slow sand filters is to
eliminate microbiological contamination – they have limited ability
to cope with high levels of physical contamination.

The roughing filters kits are designed so that the raw water flows
upwards, hence being called upflow roughing filters, which greatly
improve their cleaning efficiency, by using gravity outflow to backwash
accumulated solids built up in the roughing filter. This is further improved
by placing media on a raised floor, which creates a void below it,
enabling further efficiencies in cleaning.  The number of roughing filters
required depends upon primarily; raw water quality and required
production capacity and this should be assessed/calculated and
appropriate designs drawn up before construction starts. For optimum
performance Roughing filters should be run at a maximum surface-
loading rate of 0.6 m3/m2/hr.  This means each T11 tank should be run to
produce 3.2m3/hour.

The Slow Sand Filtration Pack consists of a large raw-water storage
and settlement tank of 95m³ capacity, followed by a 70m³ tank
containing a slow sand gravity filter.  The standard water-storage
tanks may be used in conjunction with this pack to store treated water
(number of tanks to suit requirements).  This Slow Sand Filtration
Pack is designed to meet diverse field conditions, but as it usually
takes several weeks to set up, it is often not used in the early stages
of an emergency.  The recommended filter throughput has been



20

increased from the rather conservative 0.1m3/m2/hr to 0.2m3/m2/hr,
which although increasing the required level of cleaning and the
system head loss, is still well within standard slow sand filtration
operation practice. When the unit is operating at the design rate, over
150,000 litres of water are produced over a 24-hour period, enough
water for more than 15,000 people, at 10 litres per person per day.

The only materials which are required for the installation of these kits
and which are not included in the kits are sand and gravel.

Oxfam code Description Cost (£)
FF Filtration fittings kit 2,295
FRF Roughing filter kit 1,800



                                                                              21

Coagulation and Disinfection equipment (purple
manual)
Covering upflow clarifier, chlorine and aluminium
sulphate dosing options

The use of chemicals to assist in treatment of water is often necessary
where water needs to be provided from these contaminated surface
water sources in the early stages of an emergency. While the use of the
roughing and slow sand filtration (see Oxfam filtration equipment
manual), should be considered for post emergency situations as these
treatment methods are more sustainable and appropriate, the relative
speed and efficiency of using chemical treatment methods justifies their
use during the early stages of an emergency response.

Where high levels of suspended solids exist in the water, reduction is
necessary in order to be able to disinfect effectively with chlorine and for
aesthetic reasons. While effective intake design and plain sedimentation
can remove larger particles, colloidal (very fine) matter and organic
material such as algae is often difficult to remove without use of a
coagulant. Also natural sedimentation of solids suspended in water is
often slow, but is readily assisted by addition of a coagulant, which
causes the solid particles to aggregate together and so to form larger
masses, which settle more rapidly. The coagulant most commonly used
by Oxfam is aluminum sulphate crystals (Oxfam code FAS), which,
though not a very strong coagulant, does have the advantage that it can
be air freighted easily and is quite commonly available in different parts of
the world.

The use of chlorine to “disinfect” water is very common and while only
able to kill pathogens such as bacteria and viruses under the right
conditions, its ease of use, availability and cheapness means it has a
significant ability to improve the quality of water. Oxfam uses chlorine in
two forms; HTH - calcium hypochlorite granules and slow dissolving
chlorine tablets.

While pressure filtration/straining systems of one variety or another are
commonly available in package water treatment plants, Oxfam has rarely
used these due to their relative level of complexity, and lack of



22

robustness.  Thus Oxfam has developed a completely new piece of
equipment for use with water treated by coagulants and this can be built
inside an Oxfam T11 tank. The Upflow clarifier kit, has a number of
unique design features to enable it to be engineered to fit into a “rapid
response package”.

Oxfam code Description    Cost (£)
 FAS  Aluminum sulphate (1/2 tonne)    180
 FASD  Alum suction side dosing kit  450
 FCCD  Chlorine constant rate dosing kit  360
 FCH  HTH chlorine powder 10kg      20
 FCT  Chlorine tablets (tricloroisocyanuric

acid) 10kg
     36

 FFP  Floating pot chlorinator kit      42
 FUC  Upflow clarifier for T11 tank  2,760

 Oxfam code  Description
 FDO  Chlorine/aluminum sulphate dosing

pump
 FEC  Electrolytic sodium hypochlorite

generator
 FMF  Microfiltration membrane for protozoa

removal



                                                                              23



24

Borehole Drilling Equipment

In most emergency situations the use of springs or surface water
offers the most appropriate source to meet immediate needs.
However, experience has shown that often it is necessary to exploit
groundwater by drilling boreholes.

Three drilling packages have been identified and specified according
to Oxfam’s requirements, based around trailer-mounted drilling rigs,
using a hydraulic drive system, which can be towed by four-wheel
drive pick-up/truck.  The package includes all the equipment
necessary for drilling in a variety of geological formations, from soft
sands through to hard rock.

The final contents of each drilling package will always vary according
to the needs of the particular programme and the formations it has to
work in. Thus for this reason none of these packages are kept in
stock, but they can typically be available within 2-4 weeks of an order
being placed.  A borehole inspection kit is also available for use in
checking condition of new or existing wells.

The following equipment is capable of drilling 6” holes in most
conditions, based upon 60m deep wells lined with nominal 4” casing
in sediments and unlined 4” holes in basement rock.

Oxfam code Description Cost (£)
BC4 Borehole Compressor (for 4” dia. Oxfam

well design)
BDH4 Down-the-Hole Hammer (for 4” dia.

Oxfam well design)
BDR4 Drilling rig (for 4” dia. Oxfam well design) 20,000
BMP4 Mud pump (for 4” dia. Oxfam well design)

The following equipment is capable of drilling 8” holes in most
conditions, based upon 100m deep wells lined with nominal 6” casing
in sediments and unlined 6” holes in basement rock.



                                                                              25

Oxfam code Description Cost (£)
BC6 Borehole Compressor (for 6” dia.

Oxfam well design)
BDH6 Down-the-Hole Hammer (for 6” dia.

Oxfam well design)
BDR6 Drilling rig (for 6” dia. Oxfam well

design)
33,500

BMP6 Mud pump (for 6” dia. Oxfam well
design)

The following equipment is capable of drilling 10” holes in most
conditions, based upon 200m deep wells lined with nominal 8” casing
in sediments and unlined 8” holes in basement rock.

Oxfam code Description Cost (£)
BC8 Borehole Compressor (for 8” dia.

Oxfam well design)
BDH8 Down-the-Hole Hammer (for 8” dia.

Oxfam well design)
BDR8 Drilling rig (for 8” dia. Oxfam well

design)
54,500

BMP8 Mud pump (for 8” dia. Oxfam well
design)



26



                                                                              27

Borehole Pumping Equipment Covering progressive
cavity, electric submersible pumps and handpumps

A variety of different types of pumps have been indentified and
specifications developed for these. The electrical and diesel powered
pumps for larger boreholes enable water to be pumped from
completed boreholes to storage tanks or trucks, whilst handpumps
can be installed in smaller boreholes or hand dug wells.

An electric submersible pump package consisting of three different
pumps coupled to the same motor and generator enable a range of
different pumping heads and outputs to be achieved giving maximum
flexibility where borehole yields may be unknown.  The pump is
supplied with a generator, control panel, rising mains, electrical cable,
running spares, and the necessary fittings and equipment for
completion of the head works.

The progressive cavity (PC) pumps being powered by a diesel
engine, have the advantage of being easier to maintain, not having
any electrical components, and providing a nearly fixed quantity of
water over a wide total head range.

Two hand pumps have been specified, one suitable for use in shallow
tube wells with a capacity to pump from up to 12 m depth and another
deeper well pump, which can be used to pump from depths of up to
45m.

Oxfam code Description Cost (£)
BI Borehole Inspection Kit 5,200
BPC Progressive Cavity Borehole Pump Kit 5,100
BPCR2 2" Rising Column for PC Pump 2,000
BSPE Submersible Borehole Pump Electric Kit
BSP8 8GS55 Lowara Submersible Pump
BSP12 12GS55 Lowara Submersible Pump
BSP16 16GS55 Lowara Submersible Pump